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MT-97 IH 

GROUP 09 - FRONT END SHEET METAL 

GRILLE 

FIG. 09-1 R-IOO, R-IIO, R-120, R-130 SERIES 

FIG. 09-2 R-I40-4x4, R-150, R-160, R-160-4x4 SERIES 

FIG. 09-3 RC-160 SERIES 


HOOD 

FIG. 09-4 R-IOO, R-I10, R-120, R-130, R-I40-4x4 
R-150, R-l60, R-160-4x4 SERIES 


FIG. 09-5 RC-160 SERIES (FRONT VIEW) 

FIG. 09-6 RC-160 SERIES (REAR VIEW) 


FRONT FENDERS AND SPLASH PANElS 

FIG. 09-7 R-100, R-ll0, R-l20, R-130, R-I40-4x4 
R-150, R-160, R-160-4x4 SERIES 


FIG. 09-8 RC-160 SERIES 

FIG. 09-9 (EXPORT SPLASH PANEL) R-l00, R-ll0, R-l20, R-130, R-I40-4x4 


R-150, R-160, R-160-4x4 SERIES 

RUNNING BOARDS 

FIG. 09-10 (LONG) R-IOO, R-llO, R-I20, R-130 SERIES 

FIG. 09-11 (SHORT) R-IOO, R-1I0, R-120, R-130, R-I40-4x4, R-150, R-l60 


R-160-4x4 SERIES 


ENGINE DUST SHIELDS 

FIG. 09-12 (STANDARD) R-l00, R-1I0, R-120, R-130, R-I40-4x4 
R-160-4x4 SERIES 

FIG. 09-13 (EXPORT AND CODE 0901) R-l00, R-1I0, R-l20, R-130, R-150, RC-I60 SERIES 

REAR FENDERS 

FIG. 09-14 R-IOO, R-l10, R-120, R-130, R-150, R-160 
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MT-97 Rev. No.2, 7/56 
GROUP 09 - FRONT END SHEET METAL 

.. 

10 

/ 

\-_-11 11-3191211 

FIG. 09-1 - FRONT GRILLE AND MOUNTING 
(R-IOO, R-1I0, R-120, R-130 Series) 

NO.
KEY DESCRIPTION I H PART NUMBERREQ'O 

I SEAL 2 76 059 R 1 
2 GRILLE I 113 894 R92 

3 SEAL 2 76 058 RI 

4 BOLT, HEX-HO. 1/2NF x 1-1/2" 2 648 584 RI 

5 PAD 2 67 534 H 
6 NUT, HEX.) 1/2", SlT. 2 119 254 

-~~. 

7 PIN, 3/32 x 1-1/4" 2 103 375 

8 BOLT, HEX-HO. 5/16NF x 1/2" w/WASHER AS'" 4 119833 

9 BAR, AS"'. I 113713 R21 

10 ORNAMENT I 116 254 R I 

BOLTJ w/LOCKWASHI"R, AS"'. 2 228 322 

II SH IELD 1 118090 RI 

12 BRACE 1 113 873 RI 


SCREW RD-HO. SL T. No. 10 x 1/2" 1 118 575 


13 _BAFfLE I 118 176 RI 


SCREW. RD-HO., TAP. No 10 x 3/8" 4 12 171 RI 


14 SHIELD I 118089RI 

EXPORT 

~ l BAFfLE 118 177 RI 
PRINTED IN UNITED STATES OF AMERrCA 
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-97 CORR. NO. I TO m
MT Rev. No.2 IIIGROUP 09 - FRONT END SHEET METAL 

---16 

FIG. 09-2 - FRONT GRILLE AND MOUNTING 
(R-I40-4x4, R-150, R-160, R-160-4x4 Series) A.37994 A 

KEY DESCRiPTION I H PART NUMBER 

09-3 
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MT-97 Rev. No.2, 7/56 

GROUP 09 - FRONT END SHEET METAL 

I SILL 


2 Bo.LT, HEX-HD. 5/16NF x 5/8" 


3 NUT HEX 5/16NF 


4 WASHE~, L K 5/16" MED. 


BRACE5 

LT 

RT. 

6 BOLT, HEX-HD., S/16NF x 5/8" 

7 
 WASHER, LK., 5/16", MED. 

8 NUT, HQ., 5/16NF 

9 NUT HEX 5/16NF 

10. WAS HER_ LK 51 16", MED. 


II 	 Bo.LT HEX-HD 5/16NF x 5/8" 
: 

12 SUPPORT 

! 
 LT 


RT. 


09-4 


FIG. 0.9-3 - FRONT GRILLE PANEL AND MOUNTING 
(RC-160 Series) 

I 


4 

4 

4 


1 


f 

4 

4 

4 

2 


2 

2 


I 


I 

PRINTED IN UNITED STATES OF AMERICA 

92 0.79 RII 


182 68S 

10.3 0.25 

10.3120. 

92 2i7 R 1 


92 238 R 1 


182 685 


10.3 320. 

10.3 0.25 
10.3 0.25 

10.1 320. 
182685 


92081 RI 

92 0.82 R2 
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MT-97 Rev. No.2, 7/56 
GROUP 09 - FRONT END SHEET METAL 

KEY 

FIG. 09-3 - FRONT GRILLE PANEL AND MOUNTING - Continued 

13 NUT, HEX., 5/16NF 2 
14 WASHER, LK., 5/16", MED. 2 

15 BOLT, HEX-HO., 5/16NC x 5/8" 8 

16 WASHER, FL., 5/16 11 8 

17 NUT, SPEEO a 

18 PANEL, ASM. 

W/O MOULDING 1 

W/MOULO I NG W/O FRONT TOW HOOKS I 
W/MOULO lNG, W/FRONT TOW HOOKS, CODE 0114 I 

I 

19 STRAINER I 


20 BOLT HEX-HD 5/16NF x 5/8" 2 


21 ~OULDING I 


22 MOULDING 


w/o FRONT TOw HOOKS I 

W/FRONT TOw HOOKS CODE 0114 I 


23 BUMPER (W/FRONT TOw HOOKS COOE 0114) 2 
24 SCR~ HEX-HD TAPP No 14 x I" 10 
25 WA~HER FL No 14 1/4 x 9/32" 10 I 

26 NUT SPEED No 14A 10 

27 	 CATCH, ASM. I 

SPR ING I 


28 BOLT, RD·HD , SLT., 1/4NF X 1/2" 4 


29 WASHER" L K 1/4" MED 4 


30 NUT, HEX 1/4NF 4 


i 

PRINTED IN UNITED STA.TES OF AMERICA 

I H PART NUMBER 

103 025 


103 320 


96 319 H 


118774 


an;!6 RI 

87 863 RII 


8QQlORII 


93 615 R91 


89571 RI 


182 685 


83 745 R91 


8, 74'1 R91 


93 590 R91 


76652 RI 

179377 


103 339 

130345 RI 


89 179 R91 
90·263 RI 

._­
422·599 

103 319 

Wi 024 

~. -~~.. 

"~. 

"-­

"- ­

.-~.-

"-" 
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MT-97 
GROUP 09 - FRONT END SHEET METAL 

, 
1 

A-3699$ 

FIG. 09-4 - HOOD ASSEMBLY 
(R-IOO, R-llO, R-120, R-130, R-I40-4x4, R-150, R-I60, R-160-4x4 Series) 

NO.KEY DESCRIPTION t H PAFlT NUMBERREQ'O 

I BUMPER 2 79 363 R91 
RIVET, SPLIT, 9/64 x 3/8" 2 148061 

2 HOOD, ASM. I 116 710 R91 

ORNAMENT I 118 028 R91 


SCREW, RD-HO., 10NC x 3/8" w/LOCKWASHER, ASM. 3 228 322 


WASHER FL. No. 10 3 103 338 

NUT, HEX., No 10 3 112 432 


3 

4 GUSSET I 113 924 R91 


BAFFLE, R-140 4 X 4, R-160 - 4 x 4 SERIES I 117 634 R I 


SCREW. RD-HO. SLT·., TAP., No. 10 x 1/2" 118 575
3 

10 76652 RI 


6 (, L ~ ., 1/4 " 8 103 319 

7 LT, HEX-HO., 1/4 x 1/2" 8 182 647 
~ 
8 LATCH, AS M. 


LT. I 113 928 R92 

RT • I 113 929 R92 


...---.. 

9 HINGE, ASM. I 113 898 R92 


10 WASHER, FL., 3/8" 4 118775 


II WASHER, LK., 3/8", MED. 4 103 321 


12 BOLT, HEX-HD., 3/8NF x 3/11" 4 182 716 

PRINTED IN UNITED STATES OF ANiERICA 
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----------

MT-97 

GROUP 09 - FRONT END SHEET METAL 


KEY DESCRIPTION 

FIG. 09-4 - HOOD ASSEMBLY - Continued 

REINFORCEMENT13 

IT. 

RT. 

14 HANDLE 


15 SPRING, LONG 


16 SPRING, LONG 


17 WASHER, ltc) 3/~ 1NT. 


18 NUT, HEX. 3/8N~ 


.-- --- ­

---~-----

NO_ 
I H PART NUMBER

AEQ'O 

I Iitl 034 R I 


I 118035 RI 


2 113 901 R I 

2 124 445 R I 


2 124 444 RI 


2 115 549 

2 102 635 


.----------"~.---.-

.~--

-_. 

-
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MT-97 Rev. No.2, 7/56 

GROUP 09 - FRONT END SHEET METAL 

FIG. 09-5 - HOOD ASSEMBLY 
(Front View) 
(RC-160 Series) 

A-36996A 

I DESCRIPTION NO. 
REQ'O t H PART NUMBER 

I ORNAMENT 
SCREW, RO-HO., S L 1., No 8 X 3/8", wj\olASHER, ASM 

I 

3 

116 254 

22Cl 322 

R I 

2 HOOD, ASM. t I 87 488 R21 

3 HINGE 

LT. 

RT. 

I 

I 
~~ 
89~ 

4 PIN ~ i 89473 RI 

5 HINGE 
l T. 

RT. 
! I 

I 
~ 
~~R~_ 

6 

7 
8 
9 

PLATE 

WASHER, LK., 5/16", MEO. 

BOLT, HEX-HO. 5/16NC x 5/8" 

RIVET, SPl IT, 9/64 x 3/8" 

2 

8 
8 
4 

_89~36 RI 

103 320 
181 084 
148 061 

'-­

10 ~PER 
IT. 

RT. 

I 

I 

89 021 R91 

~_ 022~.!. 

II 

12 

13 
14 

15 

SCREYI ,_ HEX ·HO. TAP No. 

WASHER, FL. 114 X 9/32" 

NUT. SPEED No. 14A 

MOULDING 

BUMPER 

I !f.-IO x 3/1f." 

,~.--, 

PRINTEO IN UNITEO STATES OF AMERICA 

5 
" ./ 

.2 
I 

4 

I 179 377 
103 339 

1303'15 RI 

83 745 R91 

76 652 RI 
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MT-97 

GROUP 09 - FRONT END SHEET METAL 


FIG. 09-6 - HOOD ASSEMBLY (Rear View) 
(RC-160 Series) 

I NO.KEY DESCRIPTION I H PART NUMBERREQ'O 

•
I HOOD, ASM. I 87 488 R2 I 


2 PIN, COTTER, 1/16 x 5/8" 2 137 142 


3 NUT, HEX., SL T., 1/4NC 2 427 596 


4 WASHER FL. 1/4" 4 118773 


5 SPRING 2 53 019 RI 

6 SUPPORT, ASM. 2 100 803 H 


7 BOLT 2 100 776 H 


8 WASHER, LK. Ijll" MEO 2 
 103 319 
9 NUT, HEX., 1/4Nf 2 103 024 

10 BAffLE I 89 078 RI 


H NUT, HEX., 3/8NF 2 103 026 


12 WASHER, fL" 13'/32" 2 118775 

~. 

13 WASHER, LK" 3/8", MED. 2 103 321 


14 BOLT; HEX-HO., 3/ilNF x 7/8" 2 182 711 


15 BOLT 1 102 265 H
I 

16 RETAINER I 102 267 H 


17 SPRING I 102 266 H 


18 NOT SERVICED SEPARATELY 
 \ 


19 NUT, HEX., 1/2Nf I 10~ 028 


20 PLATE ",/BOlT ASM I 87 807 RII 

-21 BRACKET 2 89 04Q R I 


22 SCRE~RD-H~. No. 12Nf x 7/16" 4 422 582 


L
23 -'"'ASHER L"'- No, 1 2 "ED 4 116 119 


24 NUT, HEX No. 12Nf 4 13 010 RI 


25 BRACKET 2 88 i74 RII 

PRINTED IN UNITEO STATES OF AMERICA 
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MT-97 Rev. No.2, 7/56 
III 


GROUP 09 - FRONT END SHEET METAL 
 III 

FIG. 09-7 - FRONT FENDER 
(R-100, R-1I0, R-120, R-130, R-140-4x4, R-150, R-160, R-160-4x4 Series) 

NO. REQ'O I H PART NUMBER 

R-l00-501BELOW 
R-110~88211-110-'6882 
R-120-9562R-120-9562 

KEY DESCRIPTION R-130-7263R-130-7263
LEFT RIGHT R·140·4 X 4·501R-I50-2351 

R-I50-235111-160-23160 
R-160-23161 
11-160-4 X 4·501 

AND UP 

I PANEL, ASM. 

R-IOO, R-IIO, R-120, R-130 SERIES I 113935 RII 113935 RII 
R-150, R-160 SERIES (NOT FOR LPG ENGINES \<11TH 12V SYSTEM) I 118 173 R91 118 173 R91 
R-140-4x4, R-160-4x4 SERIES 

NOT FOR LPG ENGINES \<11TH 12V SYSTEM I 127 045 RII 127 045 RII 
FOR LPG ENGINE \<11TH 12V SySTEM I 13 1 121 R91 111 121 R91 

R-IOO, R-IIO, R-120, R-130 SERIES I 113 936 RII 113 936 RII 
R-150, R-160 SERIES I 118 174 R91 118 174 R91 ,,,.., ,i': DR-140-4x4, R-160-4x4 SERIES I 127 046 RII 

-
2 FENDER, ASM. 

R-IOO R-I I() R-120 R-I~O SERIES 

LT. I 76 9'19 R21 76 q,q R21 

RTo I 76 940 R21 7f, q40 R2J 

R-140-4x4 R-160-4x4 SERIES 

LT. I 89 992 RII 89 992 R! I 
RT. I 89993 RII 89 993 RII 

PRINTED IN UNITED STATES 0". AMERICA 
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Ii\'! 
MT-97 Rev. No.2, 7/56 HIGROUP 09 -FRONT END SHEET METAL 

NO, REQ'C I H PART NUMBER 

R-l00-501

I R-llO-A6882
BELOW 

R-120-9562R-ll0-46882 

KEY DESCRIPTION 
 R-130-7263R-t20-9562

LEFT RIGHT R·140·4 X4·501
R-130-7263 

R-150-2351R-150-2351 I R-160-23160R-160-23160 i R·160·4 X 4·501 
AND UPI 

FIG. 09-7 - FRONT FENDER - Continued 

2 FENDER, ASM. (CONT'O) 


R-t50 


w/17" wHEELS 

LT. I 89 992 Rlt 89992Rlt 

RT. I 89993 Rl t 89 993 R II 

w/20" WHEELS 

LT. t 76 873 R21 76 873 R21 

RT- t 76 874 R21 76 874 R21 

R-160 SER I ES 

LT- I 76 87j R21 76813 R21, 
RT. t 76 874 R2 t 76 874 R2t 

1 SEAL I I 996 202 RI 996 202._RI -
RIVET tl 8 104 449 104 449 

4 EXTENSION 

R-IOO, R-IIO, R-120, R-130 SERIES I 79 933 RI 79 933 RI 
R-150, R-160, R-140-4x4, R-160-4x4'SERIES (NOT FOR LPG ENG. WITH 

12 V SYSTEM) I 79 931 R2 79 931 R2 

R-140-4x4, R-150, R-160, R-160-4x4 (roR LPG ENG. WITH 12 V SYSTEM) I 131 122 RI 131 122 RI 

R-IOO R-IIO, R-1.20, R-130 SERIES I 79 934 RI 79934 RI 

R-150, R-160 R-140-4x4, R-160-4x4 SERI ES I 79932 RI 79 932 RI 

5 STIFFENER 

R-IOO, R-IIO, R-120, R-130 SERIES I 76 910 RI 76 910 RI 

R-150, R ,160,. R-140-4x4, R-160-4x4 SER I ES I 76 912 RI 76 912 RI 

R-IOO R-IIO,- R-120, R-liO SERIES I 76911 RI 76 911 RI 

R-I'JO R-160 R-140-4x4 R-160-4x4 SER IES I 76 911 R I 76 913 RI 

6 BOLT, HEX-HD. S/16NF x 1-3/4" I I 181 618 

7 WASHER, rL., 5/16" 2 2 12 269 RI 

8 SPR I NG I I 81 577 R I 81 577 RI 

-_.. 

ROD 

LT. 1 I 77 787 R3 1 134 014 RI 

RT. I I 77 788 R'll IJ!! 012 RI 

9 

10 SEAL I I 80 500 R I 80500 RI 

II NUT HEX-HO. 5/16NF 2 2 120 368 

12 WA SHER. FL. ..5f.J!," I I 120 393 
13 WASHER. -,,-x. 5/16" I I 120 214 

14 CLI P I I 77 224 RI 

15 NUT, HEX., 1/4NF I I 10'L024 

16 SCREW, fR-HD. 1/4NF x 7/16" I 1 12 463 RI 

WASHER L K. 1/4" MED, I I 103 019 
~------

.--~.. 

17 ANGLE 

LT. I 86720RI 86 720 R I ..---.- ­
R T • I 86 721 R I 86 721 R I 

"'-"'6 PIN I I 137 164 

19 wASHER 1 I 12 I62.R I 
---.---~ 

PRINTED IN UNITED STATES OF AMERICA 
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!!lI 
MT-97 Rev. No.2, 7/56 HIGROUP 09 -FRONT END SHEET METAL 

I H PART NUMBER 

R-l00-501 
R-ll0-46882

BELOW 
R-120-9562

R-llO-46882KEY OE5CRIPTION R-130-7263
R-120-9562lEFT R.UO·. X .·501I "G" R-130-7263 
R-150-2351 
R-160-23160 

FIG. 09-7 - FRONT FENDER - Continued 

20 .. NUT SPEED 6 6 i "2 068 RI 92 068 R I 
21 SCREW, fL-PH-HD 1/4NC x 5/8" 6 6 Iz'{670RI 121 670 RI 
22 NUT, SPEED, 5(16" 6 0 " 74 202 RI 74 202 R I 
23 WASHER. rL. 5/16" 7 7 118774 118 714 
24 WASHER, LK., 5/16" 2 z L 103 320 103 320 
25 BOLT, HEX-HD., S/16NF x 3/4" 6 6 182 687 182 ..§7_ 
26 BOLT, HEX-HD.) S/16NC x t tt 6 6 91 034 RI 91 034 RI 

27 WASHER, PL., 5/16" 6 6 118 774 118 774 
28 NUT, SPUD, 5/16" 

LT • 4 4 71j 202 RI 74 20~ 
RT. 2 2 99 013 H 99 013 H 

29 NUT, HE x., 5/16NF 8 8 10'l 025 103 025 

30 WASHER, fl.) 5/16" 8 8 118 724 118 724 

31 WASHER, LX., 5/16" MED. 8 8 103 320 103 320 

32 ; BOLT HEX-HD S/16NF x 5/8" i 8 8 182 685 182 685 

® BAFFLE 

R-JlIO-4x4. R-160-4x4 SERIES I 141 060 R I Jill 060R-,-" 

R-14o-4x4, R-16o-4 x4 SERIES I I qI 061 RI 141 061 RI 

® BRACKET 

R-140-4x4, R-160-4x4 SERIES I I 89 991 R I I 89 991 RII 

RETAINER HoaDLOCK AND HINGE 2 2 117084RI 117084 RI® 

PARTS NOT ILLUSTRATED® 
'--' 

--'" 

"--' 

! 

--_. 

! 

.. 

T 

PRINTED IN UNITED STATES OF AMERICA 

09-12 

Donated by John & Susan Hansen - For Personal Use Only



1m 
MT-97 Rev. No.2, 7/56 HI 

GROUP09-FRONTENDSHEETM~ET=A=l================= 


FIG. 09-8 - FRONT FENDER SPLASH PANEL 
AND RUNNING BOARD 
(RC-160 Serie.) 

NO. REQ'D 

KEY OESCRIP-rION 

I lEFT RIGHT 
I H PART NUMBER 

1 PL~ 

L~ I 91 321 R91 
RT I 91 3?2 R91 

IVT, HEX., No 10 12 12 103 058 .. 

_SCREW, OVAl-HO No 10NF x 5/8" 12 12 134 343 

WASHER, FIN I SH; No, 10 12 12 140 245 

WASH~ lK. No. 10 12 12 J.Q6 497 

2 WELT 

IT. I 89 662 R91 

RI. I 89 663 R91 

3 FENDER 

LT I .._­ 87 864 R, I 

.J'I I 87 86') R,I 

IVT, HEX. 5/16NF 14 14 10i 02,) 

IVT SPEED ')/16" 8 8 74 202 RI 

BOL r MOUNT I NG 8 8 96 ,I q H 

WASHER, FL. 5/16" 14 14 118774 

_WASHER; LK. 5/16"1' MED. ..Ill I~ 103 320 

._--_. -q PANEL 
-~--

LT. I 92 075 R21 

HT. I 92 076 RII 

~r, HEX-HD 

_.,_." 
5/16NF X 1/2" 4 4 182 679.. 

5/16NF x 5/8" 4 II 182 685 

WASHER.... LK'1 5/16.:., "ED. 8 8 103 320 
PRINTED IN UNITED STATES OF AMERICA 
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MT-97 
GROUP 09 - FRONT END SHEET METAL 

KEY DESCRIPTiON 

FIG. 09-8 - FRONT FENDER SPLASH PANEL AND RUNNING BOARD 

SEAL I5 

6 BRACE 

l T. I 

I RTo 

BOLT, HEX-HD., 5/16NF x 1/2" 4 
WASHER, lK., 5/16", MED. 4 

7 1 COVER I 

8 PANEL--,-, 
LT. I 

RT. 

BOLT, HEX-HD., 5/16NF x 5/8" 10 

N\'!T HEX. 'i/16NF 10 

WASHER, lK., 5/16", MEO. 10 

PANEL 

LT. I 

RT. 

9 

BOLT, HE X-HD. 

5/16NF x 5/8" 25 

5/16NF x 1/2" 8 
NUT, HEX 5/16NF 25 

WASHER, FL., 5/16" 14 

WASHER, LX., 5/16", MED. i 33 

10 BOARD 

LT. I 

RT. 

BOLT HEX-HO., 5/16NF x 5/8" 4 

NUT, HEX 'i/16NF 4 
WASHER. LK. 5/16" MED. 4 

CHANNEL I 

II PLATE 

LT • 1 

RT. 

NUT, HEX' l N(),,' 10 8 

WASHER LK. No. 10 8 

12 I PANEL 

LT • I 

RT. 

BOLT! HEX-H[l •• 5L 16NF x :5i8" 18 

NUT LJiE~ 6NF 18 

WASHER, LK., 5/16", MED. 18 

13 PLATE 

LT. I 

RT. 

NUT, HEX., No. 10 8 

WASHER, LK., No. 10 8 

® "AIElD 
PRINTED IN UNITED STATES Or AMERICA 

I H PART NUMBER
RIGHT 

- Continued 

I 89 664 R2 

89 002 R I I 

I 8900"<RII 

4 182 679 

4 103 320 

I 92 072 R I 

88803 RI 

I 88 804 R21 

10 182 685 

10 103 025 

10 103 320 

I 

89 582 RI 

I 89 583 R I 

25 182 685 

8 182 689 

25 103 025 
14 118 774 
33 103 320 

91 979 R91 

I 91 980 R91 

4 182 685 

4 103 025 
4 103 320 

I 91 983 RI 

91 937 R91 

I 91 938 R91 

8 110 633 

8 106 497 

88601 RII 

I 88 602 RII 

18 182 685 

18 103 025 
18 103 320 

91 289 R91 

i 91 290 R91 

8 110 633 

8 106 497 

I 119444 RI 
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MT-97 

GROUP 09 - FRONT END SHEET METAL 

1 

I 
I 
I 

FIG. 09-9 - FENDER SPLASH PANEL (Export) 
(R-l00, R-110, R-120, R-130, R-140-4x4, R-150, R-160, R-160-4x4) 

Ho. REO'D 

:;::z •"I~ ...... 

" 
~ '" - , ~ 

KEY PESCRIPTION 0'0 I H PART NUMBER

-'""7"'i 
"'''' "ifgOg 

~~ 

"'''' 
J~ 

I EXTENSION 

LEFT 

]<-IOO,_R-IIO R-12(), R-I30 R-I50, R-I60 1 76 926 R2 

R-140-4x4 .B-160-~x4 I 117 642 R I 

RIGHT 

R-IOO, R-IIO, R-120, R-I30, R-I50, R-160 I 76927 R21 

R-140-4x4, R-I60-4x4 1 117 643 RI 
-

-,2 PANEL 

LEn 

R-IOO, R-IIO; R-120 R-110 R-150 R-160 I I 113 937 R 1 
R-140-4x4, R-I60-4x4 I 127 047 R91 

~HT 

R-IOO, R-IIO, R-120 R-130, R-150, R··160 1 113 93b R 1 


R-14o-4x4 R-160-4x4 I 127 048 R91 


RETAINER 2 2 117 004 RI 3 

BOLT ~-HD• .5/16NF x 5/8" 8 8 I/)2 6B~ 


NUT, HE x., 5/16NF 8 8 103 025 


WASHER, n., 5[16" 16 16 103 340 


WASHER, LK. , ~/16", ~__, 8 8 103 320 


4 DEFLECTOR 

L 
­

LEFT 1 I 77 221 R2 


RIGHT 1 1 77 222 R3 

PRINTED IN UNITED STATES OF AMERICA 
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MT-97 

GROUP 09 - FRONT END SHEET METAL 


~~ 
.:. ... 

KEV DE.SCR (PTION 2- Sl­ t H PART NUMBER 
"'T"'j ... '" g-g­

.... ~;l. 

FIG. 09-9 - FENDER SPLASH PANEL (Export) - Continued 

EXTENSION 
.. 

LUT I I 77 223 Ri 
RIGHT I I 77 224 RI 

5 

6 BOLT, HEX-I'D., 1/4NF X 5/8" 12 12 182 650 


7 WASHER, FL., 1/4" 12 12 103 339 

8 WASHER LK., 1/4" MED. 24 24 11'1 114 

9 NUT, HEX., 1/4NF 12 12 103 024 


10 NUT, HEX., 5/16NF 22 22 103 025 

II WASHER, LK. 5/16" 'lEO. 22 22 10'1 '120 

12 WASHER, FL., 5/16" 44 44 103 340 


n BOLT HEX-HO. 5/16NF X 5/8" 22 22 182 685 


PRINTED I N UNITE 0 STA T ES OF AMERICA 
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GROUP 09 - FRONT END SHEET METAL It 
7 

I 

I 


co 

1 2 8 

.... 

FIG. 09-10 - RUNNING BOARD (long) 

(R-IOO, R-1I0, R-120, R-130 Series) 


NO. R'EQ'C 

COOE 

KEY DESCRtPTION 

.1616 ,
1603 
 1610 I '1617 I 1650 1651


1606 
 1618 1619 


I BOLT, HEX-HD. 5/16NF x 3/4" 20 16 16 16 20 


2 WASHER FL., 5/16" 20 16 I 16 16 20 
, WASHER, LK. Z :2[16", MED. 20 16 16 16 20 

4 NUT, HEx.,5/16NF 20 16 16 16 20 


SUPPORT, FRONT 


LT • (CODES 1603, 1606 1610 1616, 1617. 1618 


1619, 1650, 1651, 1652) I 1 1 I I 


'5 

RT. 

CODES 1603 1606 1610 1618 1650 1651 I I 1 1 


CODES 1616. 1617 1619, 1652 1 


6 _WElT 


115" W.B 2 I 2 2 2 


127" W.B 2 2 


J1I".. W~ B. 	 2 


I 


BAHli7 

LT • 

CODES 1610, 1616, 1617, 1618, 1619 	 I I 

-~. 

115" 1'.B 	 I I
_._---" 
I


127" W.B. I I I 


134" W.B. I 

-~ 

I I

RT. 

I 	 CODES 1610 1616 1617, 1618, 1619 I 1 


liS" W.B, 1 I I 


12I".W.B, I I I 


134" W.B. 	 I 

PRIHTEO IN UNITED STATES OF AMERICA 

1652 


20 


20 


20 


20 


1 


1 


2 


I 


I 


10 

\ 
\ 

\ 

I H PART NUMBER 

I 


182 687 


118774 


10, 320 


103 025 


87 343 R2L---­._..,. 

8~21 

87 343 R21 


~.RI 
76 835 R I 


92 790 R 1 


I 


76 847 R/I 


76 843 RII 


76 851 RII 


92 750 R II 


76848 RII 


76 844 R II 


768'52 Rll 


92 751 RII 


._. 
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GROUP 09 - FRONT END SHEET METAL 

FIG. 09-10 - RUNNING BOARD (Long) - Continued 

8 WELT 2 2 2 2 2 2 85 486 RI 

9 NUT, HEX., 5/16NF 4 ! 4 4 4 4 4 103 025 

10 WASHER, LK., 5/16", M£D. 4 4 4 4 4 4 103 320 

II WASHER, FL., 5/16" 8 8 8 8 8 8 118 774 
12 BOLT, HEX-HO., 5/16NFx 5/B" 4 4 4 4 4 4 182 685 

13 NUT HEX.} ~/8NF 24 i 24 24 24 24 24 103 026 

14 WASHER, LK., j/8" , M£D. 24 24 24 24 24 24 103 321 

15 BOLT, HEX-HD., ilBNF x I" 24 24 24 24 24 24 182 71B 

16 SPACER 2 2 2 2 2 2 76 B33 R I 

17 WASHER Fl 1/8" I 2 2 2 2 2 2 I ')04 Q 
~m" 

18 BOLT, HEX-HO., 3/8NF x I" 2 2 2 2 2 2 182 718 

19 WASHER L K. i/B" MED. I 2 2 2 2 2 2 10i ,21 
20 , HO. ;3/8NF 2 2 2 2 2 2 103 026 

21 HER, FL., 5/16" 12 12 12 i 12 12 12 118 774 

22 BOLT H£X-HD. 'liI6NC x I" 12 12 12 12 12 12 220 065 
21 NUT, 5P£ED~/16" 12 12 12 12 12 12 74 202 R I 

24 SUPPORT 2 2 2 2 2 2 87343 R21 

-25 SUPPORT 2 2 2 2 2 2 B7 ,43 R21 

26 BOARD I 

115" W.B. 

LT. I I I I 76 845 R12 

R T. I I I I 76 846 RI2 

127" W.B. 

LY • I I 76849 RI2 
• 

RT. I I 76 8')0 RI2 

134" W.B. ! 

LT. I I 92 767 RI2 

RT. I I 92 768 RI2 

® BUMPERJ.RUBBER, RUNNING BOARD BAfFLE AR ! AR AR 72 652 RI 

NOT SHOWN IN ILLUSTRATION® H 
! 

• 

! 

i 

I 

-_.. 

PFtINT,ED IN UNfTEO STATES OF AMe:RICA 
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MT-97 

GROUP 09 - FRONT END SHEET METAL 


FIG. 09-11 - RUNNING BOARD, SHORT (For Cab Code 1603) 

(R-l00, R-ll0, R-120, R-J30, R-140-4.x4, R-I50, R-160, R,.160-4.x4) 


NO. REO'D 

KEY 

! 

DESCRIPTION 

0 0
_M 
'Ii.... 
g~-"i"""" 

~lS! 
ci~>~ 
•••. "".. 00", 
t( )( 0", 

'~ZZo 0( 0( 

:r'j~~ 
.... Off I 

::J 
!:;Z
05 
>Z
N'"-... 
.~~ 
"ff 

, H PART NUMBER 

I SUPPORT 
LT. 

R-IOO, R-IIO, R-120, R-130 I 87343 R21 
R-140 - 4 x 4, R-150, R-160 - 4 x 4, R-160 

GAS AND 6 YOLT ENGINE I. 72 894 R92 
R-160 12 YOLT PROPANE ENGINES I 90 188 R21 

RT. 

R-IOO, R-IIO, R-120, R-130 I 87 344 R21 
R-140 - 4 x 4, R-150, R-160 - 4 x 4, R-160 

GAS AND 6 YOLT ENGINE 1 72 893 R22 
R-160 12 YOLT PROPANE ENGINES 1 72 893 R22 

LINING 2 "72 896 RI 

2 NUT, SPEED, 1/4" 4 2 79 993 RI 

3 SCREW, TR-HD., 1/4Nr x 3/8" 4 137 952 
BOLT, HEX-HD., Ij4Nr x 1/2" 2 180 016 

4 BRACE 
R-(40 - 4 x 4, R-150, R-,60 - 4 x 4, R-160 GAS 

AND 6 YOLT PROPANE ENGINE 2 105 059 RI 
R-160 12 VOLT PROPANE ENGINES ( 90 192 RI 

PfltlNTED IN UNITED STATES OF AMERICA 
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MT-97 
GROUP 09 - FRONT END SHEET METAL 

I NO. REQ'O 

:llI 0:; I ~~!;:;~ ... Z;..,°6 0(3I QCQC>Z
KEY DESCRIPilON >Z I 1'1 PART NUMBER~~ ,:' -:. ~ :: ....... 


-wg'g J'ZZ oZ0« "'<IX'" "'''''''15 ~OI 
"ji' 

J~~f If 

FIG. 09-11 - RUNNING BOARD, SHORT (For Cob Code 1603) - Continued 

5 BOLT, HEX-HD., 3/SNF x '" 16 16 16 182 718 
6 WASHER, LK., 3/8", MEO. 16 16 16 103 321 
7 NUT, HEX., 3/8NF 16 16 16 103 026 
8 BOLT, HEX-HO., 5/16NF x 3/4" 8 8 8 182 681 
9 WASHER, n., 5/16" 16 16 16 101 l40 

10 WASHER, LK., 5/16", MEO. 8 8 8 103 320 
II NUT, HEX., 5/16NF 8 8 8 103 025 

12 BAFFLE 
LT. 

R-IOO, R-IIO, R-120, R-130 1 76 841 R2 
R-140 - 4 x 4, R-150, R-160 - 4 x 4, R-160 

GAS AND 6 VOLT PROPANE ENGINE 1 13 937 R2 
R-160 12 VOLT PROPANE ENGINES 1 90 '91 RII 

RT. 

R-IOO, R-IIO, R-120, R-130 1 76 842 R2 
R-140~4, R-150, R-160 - 4 X 4, R-160 

GAS AND 6 VOLT PROPANE ENGINE 1 79 938 R2 
R-160 12 VOLT PROPANE ENGINES 1 79 938 R2 

EXTENSION I 90 189 RI 

13 
14 

I NUT, HEX., 3/SNc 
I BOLT, CARR., 3/8NC x 3/4" 

4 
4 

220 066 
12 662 RI 

I 

15 SUPPORT I 
LT. I 

R-IOO, R-IIO, R-120, R-130 I 87. 343 R21 
R-140 - 4 x 4, R-150, R-160 - 4 x 4, R-160 

GAS AND 6 VOLT PROPANE ENGINE I 12 824 R~ 
R-160 12 VOLT PROPANE ENGINES 1 90 188 R21 

RT. 

R-IOO, R-IIO, R-120, R-130 1 87 344 R21 
R-140 - 4 x 4, R-150, R-160 - 4 x 4, R-160 

GAS AND 6 VOLT PROPANE ENGINE 1 72 893 R22 
R-160 12 VOLT PROPANE ENGINES 1 72 893 R22 

LINING 2 72 896 RI 

16 BOLT, HEX-HD., 5/16NC x I" 8 8 8 82 051 RI 
17 NUT, SPEED, 5/16" 8 8 8 74 202 RI 

18 WELT 
R-IOO R-IIO R-120 R-130 2 76 8''17 RI 
R-140 - 4 x 4, R-150, R-160 - 4 x 4, R-160 GAS 

AND 6 VOLT PROPANE ENGINE 2 74 201 RI 
R-160 12 VOLT PROPANE ENGINES 2 14 201 RI 

PRINTED IN UNITED STATES OF AMERICA 
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GROUP 09 - FRONT END SHEET METAL 

NO. REO'D 

W .,., oo~~ 
~~ 

." 

_M :q~~i5 00i'i'
KEY D£SCRIPTiON >Z , H PART NUMBER"' .. :::'.o~ N W 

i"OW -w8~- ,zz.,.,« dz 
..... "'j 

'S~"'"' ~:!!::it> I ':0
CIo:a.:~f : If 

FIG. 09-11 - RUNNING BOARD, SHORT (For Cab Code 1603) - Continued 

19 BOARD 

LT. _.. 

R-IOO,R-1I0, R-120, R-130 I 76 852 RI2 

R-140 - 4 x 4, R-150, R-160 - 4 x 4, R-160 

GAS AND 6 VOLT PROPANE ENGINE 1 74 214 RII 

R-160 12 VOLT PROPANE ENG I NES I 74 214 RII 

RT. 

R-IOO, R-IIO, R-120, R-130 I 76 856 RI2 


R-140 - 4 x 4, R-150, R-160 - 4 x 4, R-160 


GAS AND 6 VOLT PROPANE ENGINE 1 74 215 R II 


R-160 12 VOLT PROPANE ENGINES I 74 215 Rtl 


C:'9 AR 76652 R!
BUMPER, RUBBER, RUNNING BOARD BAFTLE 

NOT SHOWN IN ILLUSTRATION~ 

FIG. 09-12 - ENGINE DUST SHiElDS 
(R-l00, R-llO, R-JZO, R-130) 

KEY DESCRIPTION I H PART NUMBER 

09-21 
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GROUP 09 -FRONT END SHEET METAL 

1 

-

FIG. 09-13 - ENGINE DUST SHIELDS (Standard For Export And Code 0901 For Domestic) 

(R-l00, R-1IO, R-l20, R-130, R-150, R-160, RC-160 Series) 

NO. R£Q'O 

DESCRIPTION I H PART NUMBERKEy R-1OO, R-110 R-1SO, R-l60 
R-120, R-110 RC-160 

I BOLT, HEX-HO., 1/4Nf x 5/8" 4 182 650 

NUT, HEX., 1/4Nf 4 103 024 

WASHER 


FL. , 1/4" 4 101 ',{19 

LK. , 1/4" MED. 4 IQl332 


2 SHIELD 

R-100, R-IIO, R-120, R-130 1 i 72 088 RI 

R-150, R-160, RC-160 1 73 220 RI 


1 SHIELD I 72 087 RI 

4 BOLT, HEX-HO., 1/4Nf X 3/4," 5 6 L 182 624 

NUT, HEX., 1/4Nf 5 6 I 103 024 

WASHER 


Fl. , 1/4" 5 6 103 319 


... 
LK., 1/4", MEO. '5 6 1Q1339 


5 SHIELD 

R-IOO, R-I 10, R-120, R-130 I 72 101 RI 

R:150' R-I60, RC-160 I 71 221 RI


I 
I 

PFUNTED IN UNITED STATES OF AMERICA 

09-22 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 

GROUP 09 - FRONT END SHEET METAL 


6 
1 

I 

'\ 
I J ~ 

I 

1 
I 

I i:===: 
8--
j\

, 

I 

; I 

"-38121 ~~ \ I 

FIG. 09-14 - REAR FENDER 
(R-1OO, R-110, R-120, R-130, R-150, R-l60 Series) 

NO. REQ'D 

KEY DESCRIPTION 1616 I H PART NUMBER1610 1611 1650 1651 1652 1653 1619 1680 
1618 1619 

1 SHIELD 


LEFT I 1 90 400 R 1 


RIGHT I I 90 401 RI 


2 BOLT, HEX-HO., S/16 x I" 4 4 102 244 H 


NUT, SPEEO, S/16" 4 4 74 202 RI 


WASHER, FL., 5/,6" 4 4 118 744 


NUT, HEX., 5/16NC 22 22 16 16 16 16 220 065 

4 WASHER, LK., S/16" 22 22 16 16 16 16 126 256 RI 


5 WELT 2 2 84 943 R2 


3 

6 BRACE I 

CODES 1610, 1616 I 2 2 95 266 RI 


CODES 16so, 1651, 1652 2 .2 2 95 265 RI 


R-IIO, R-120 SERIES 
LT. I 98 917 H 

RT. 1 98916 H 

R-130 SERIES 

LT. I I 98 94') H 

RT. I I 98 944 H 

R-14o-4x4 SER IES 

LT. I 129 IT~ RI 

RT. 1 129 174 RI 
PRlNTED IN uNITED STATES OF AMERICA 
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I NO. REQ'O 

KEY OEseR I PTION I H PART NUMBERI :::~ / i!i~ /1650 / 1651 /1652/1653/1679/1680 

FIG. 09-14 - REAR FENDER - Continued 

6 BRACE (CON T'0 ) 

BOLT, HEX-HD., 3/BNc x I" 4 2 118 112 

NUT, HEX-HD., 31BNc 4 2 220 066 

WASHER, fl., 3/8" II 2 103 321 
WASHER, LK., 3/8" 4 2 103 321 
BOLT, STEP, t/4NC x 1/2" 4 .4 12 200 RI 

NUT, HEX., 1/4NC 4 4 220 064 
WASHER, .f"L. , 1/4" 4 4 10"1 "119 
WASHER, LK., 1/4", MED. 4 4 103 319 

7 FENDER ! 

CODES 161O, 1616 

LT. 1 I 85 040 Rl2 
RT. I 1 i 85 041 RI2 

CODES 1650, 1651, 1652 I 
LT. 

UNDERSLUNG TIRE CARRIER I I 1 77 333 Rl2 
SIOEMQUNTEO TIRE CARRIER I 1 I 79 133 RI2 

RT. 1 I I 77 334 R12 
R-IIO, R-120 SERIES 

LT. I 102 686 HX 
RT. I 102 685 HX 

R-130, R-140-4x4 SER I ES (DUAL T I RES) I 
LT. 1 1 93 057 R92 
RT. 1 I 93 058 R92 

R-130 SERIES (SINGLE TIRES) I 

l T. I I 102 688 HY 
RT. I 1 102 687 HY 

R- 130 , R-150, R-160 SERIES (QUAL i 

T I RES) 
, 

LT. i I 72 372 H 
RT. i I 72 371 H 

R-150, R-160 SERIES 

DUAL TIRES 

LT. I 72 372 H 
RT. I 72 371 H 

SINGLE TIRES 

LT. I i .72 442 HX 

RT. I 72 442 HX 

B WASHER, FL., 5/16" 22 22 16 16 16 16 50 326 H 

9 BOLT, HEX-HD ., 5/IGNC X III 22 22 16 }6 16 16 12 173 RI 
! 

10 BRACE 

CODES 1610, 1616 2 2 22 460 RI 

CODES }650, 1651, 1652 2 2 2 95 264 RI 

R-130, R-140-4x4 SERIES (DUAL T I RES) 

LT. I 1 91174 RI 
RT. } I 93 175 RI 

PLUG (R- 130, R-140-4x4 SERIES) 2 2 142 146 

NOT ILLUSTRATED 
~ 
~ 

PAINTED IN UNITED STATES OF AMERICA 
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